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Copyr ight (C) 2007 ORION KIKA! Corporation.

Item| Part Number Part Name Specification oty
1] 03101498010 | Main Cover 70 No.1 Assy 04
[~ 2] 03101467010 | Front Cover 70 Assy 1} 106
3| 02100506010 | Gauge Cover 70 11 M0
4| 04100705010 | D-shape Gauge @s58-R02 60D, IRl
for CBF
5[ 03000205020 | Vecuun Control ler VC81 | for KRF70 Hod
6] 04002917020 | Auxiliary Bol} A=129.5 vV
7] 03101472010 | VFF=70 Assy THOE
8) 03101495010 | Maln Cover 70 No.2 Assy A A
9| 04101505010 | SD Case Cover Assy Ok
10| OAGD1675000 | Motor IK-FOKA21 6P 1
2.2KW 2008 ‘
11| 03101694010 | PSF-70 Assy A
12| 03000048010 | Press. Controller PCAS % ps Rec KRS
1] 04010297010 | Gasket (B) 1.0T i} HRSE v
14| 03101471010 | Partitlon Plate Upper e
16| KRF70-01__ | KRF70-01 Body P
16] 02035372010 | Fan Asey 1\ =5
17] 63101465010 | Fan with Coupling Assy i 4
18| 03101445010 | Radial Fan PASS-6F33 Y e
19] 03101512010 | Coupl Ing_ AL=110, 24D AV
20| 04101313010 | Spider NBR 1 0¢
21{ 03101511010 | Coupl ing N.-110, 280 1} o
22| 04101304030 | Bolt Holder Plate L1=140 2F NP
23] 03101477010 | Frems Base No.1 1 OO
24| 03101478010 | Freame Base 70 No.2 oA
25| 03101491010 | Partition Plate Lower 70 v
26| 04101303010 | Base Leg AT N
27] 04101304010 | Bolt Holder Plate L1=80 2
28] 03101493010 | Support Bracket g
B1| 20251000110 | Eve Bolt 10 13"
B2| 30850512330 % Head Bolt (with W, |NSX12 6) F
. 831 50850616320 g;e)md Bolt. (with-¥, - [ M6x16 - - -3 A
B4| 50011035320 | Hex Head Bolt 1035 gV
B5| 30060525460 Hex Sooket Head Cap Bolt [ N6x25 Blackening 4N
85| 30080815420 | Hex Socket Head Cap Bolt __&xlﬁ_______,_,_______?_"‘ {
57| 30050820460 | Hex Sackst Head Cap Bolt | M0 A\
Blackening
55 | 30060860460 | Hex Socket Head Cap Bolt | WBx100 4
Blackening G
&Mmmw——m 10"
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KRF70-VB-01

Item| Part Number Part Mame Specification
B10| 31113061210 | Hex Socket Set Screw | M6x12 Blackening 104
(Cone Point)
B11| 81083401080 | Truss Tapping Screw Type-2 Grooved 5- N A
M4x10 Black
Chrome—Plated o
B12| 33000010120 | Plain Washer N5 1A
B13| 33000013120 | Pialn Washer Mi0 -
B14| 33000507210 | Spring Washer M5 4
BI5| 32001805120 | Hex Head Nut (with S 1Mo 8! i
04040739010 | Caut ion Label (Electric 1L o
Shock) 83
04040740010 | Caution Label (Heat 1
Injury) 63 |

GCopyr Ight (C) 2007 ORION KIKAI Corporation. MODEL :KRF70-VB-01



